

Test Report

Report No.: CTT180534768EN

Date: May. 31, 2018

Page 1 of 3

Applicant: CSP INC

Address: 8248 W. ORANGE DR GLENDALE, AZ 85303 USA

The following merchandise was (were) submitted and identified by client as:

Sample Name: FINGERLESS HOLIDAY GLOVES

Sample Model: 6-808

Sample Size: 4PCS

Test Age Group: 3+

Sample Received Date: May. 28, 2018

Completed Date: May. 31, 2018

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No.	Test Sample	Standard and Requirement	Conclusion(s)
1	Tested materials of submitted samples	US Public Law 110-314 [Consumer Product Safety Improvement Act of 2008(CPSIA)] - Total Lead (Pb) in accessible substrate materials	PASS (Please refer to "N" note of the next page)
2	Tested materials of submitted samples	Standard for the Flammability of Clothing Textiles- CPSC 16 CFR 1610	Not applicable

Signed for and on Behalf of CTT




Frank / Lab supervisor
Consumer Testing Technology Co., Ltd.

Signed for and on Behalf of CTT




Liqing / Lab supervisor
Consumer Testing Technology Co., Ltd.

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS, "s" means the item of subcontractor. This report is not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



Test Result(s):

The Lead content of accessible substrate materials – CPSIA

Method:

Metal – CPSC-CH-E1001-08.3

Nonmetal – CPSC-CH-E1002-08.3

Analyzed by Atomic Absorption Spectroscopy (AAS) or Inductively Coupled Plasma Atomic Emission Spectroscopy (ICP-AES).

Material No.	Limit (mg/kg)	Result (mg/kg)	Conclusion
1 ^N	100	N.D.	PASS
2	100	N.D.	PASS

- Note:**
1. mg/kg = milligram per kilogram (ppm).
 2. N.D. = Not Detected (< RL).
 3. RL (Reporting Limit) = 10 mg/kg.
 4. "N" = This data is obtained from composite testing on more than one materials, it is possible that result obtained from individual testing on any one of the materials is substantially higher. Please be cautious when using this data for compliance evaluation.

Test Material List

The following materials apply only to the samples submitted for chemical testing

Material No.	Description	Location
1	Red plastic +deep brown plastic +white translucent plastic	Three kinds of button
2	Blue /multicolor synthetic fiber	Gloves (horse)

Remark:

CTT Co., Ltd. is the US Consumer Product Safety Commission (CPSC) Accredited Third Party Testing Laboratory, identification number is 1362, and shall refer to <http://www.cpsc.gov/cgi-bin/labsearch/>.

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS, "s" means the item of subcontractor. This report is not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



Test Result(s):

Flammability Test

Method: With reference to CPSC 16 CFR 1610

Material No.	Description	Exception to the standard	Conclusion
3	Gray /red /black fabric /gloves entirety	➤ Refer to §1610.1(c): Gloves	Not applicable

Remark:

The sample is exception to the standard. Refer to §1610.1(c) of the Standard for specific exceptions.

1. Interlinings: Fabrics sold for the purpose of covered or unexposed interlinings are exempt from testing. Interlinings are located between an outer shell and an inner lining in a garment and are not exposed in normal wear of the garment.
2. Hats, gloves, and footwear: Hat, glove, and footwear fabrics are exempt from testing in most cases. Some examples where these items would not be exceptions are:
 - a. Hats that provide a covering for the neck, face, or shoulders when worn by an individual (Veils and hats: Veils and hats with veils or millinery that do not extend more than 9 inches from the crown or 2 inches beyond the hat brim are an exception to the Standard.)
 - b. Gloves longer than 14 inches and/or attached to a garment.
 - c. Footwear that consists of hosiery in whole or part or forms an integral part of another garment.

Photo of Sample:



End of Report

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS, "s" means the item of subcontractor. This report is not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

